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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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REPORT ISSUED HISTORY
Report Version Description Issued Date
Original Issue.
This is a copy report which referencing test data are provided
from test report (BTL-FCCP-1-1612C204).
ROO 1. A power board was added, the model name is Jul. 25, 2019
MT-SPS05100-A. The radiated emissions below 1GHz and
conducted emission have been re-evaluated and recorded in
the test report, the rest are kept the same.
This is a copy report which referencing test data are provided
from test report (BTL-FCCP-1-1612C204). A power board was
RO added, the model name is MT-SPS05100-A. The radiation Jan. 22. 2020
emission below 1GHz was verified. It was found that the original T
data was the worst case.so the original test data was saved in
this report.
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1. GENERAL SUMMARY

Equipment : N300 Wi-Fi Range Extender

Brand Name : D-Link

Model Name : DAP-1325, DAP-1330

Applicant : D-Link Corporation

Manufacturer : D-Link Corporation

Address : 17595 Mt. Herrmann, Fountain Valley, California, United States 92708

Factory : Huizhou MTN WEIYE Technology Development Co.,Ltd

Address : No.2 Huitai Road, Huinan High-tech Industrial Park, Huiao Avenue, Huizhou

City, Guangdong Province, China.
Date of Test : Dec. 20, 2016 ~ Jan. 10, 2016

Feb. 25, 2019 ~ Mar. 14, 2019
Test Sample : Engineering Sample No.: D161210602, D190201644, D190201645
Standard(s) : FCC Part15, Subpart C:(15.247) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1612C204B) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of A2LA according to the ISO/IEC 17025 quality
assessment standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
Applied Standard(s): FCC Part15 (15.247) , Subpart C
Standard(s) Section Test Item Test Result |Judgment| Remark
15.207 AC Power Line Conducted Emissions | Appendix A PASS | -
15.247(d) Appendix B
15.205(a) Radiated Emissions Appendix C PASS | -
15.209(a) Appendix D
15.247(a)(2) Bandwidth Appendix E PASS | -
15.247(b)(3) Maximum Output Power Appendix F PASS | -
15.247(d) Conducted Spurious Emissions Appendix G PASS | -
15.247(e) Power Spectral Density Appendix H PASS | -
15.203 Antenna Requirement | = - PASS | -

Note:
(1)” N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's Test Firm Registration Number for FCC: 357015

BTL's Designation Number for FCC: CN1240

2.2 MEASUREMENT UNCERTAINTY

are based on a 95% confidence level (based on a coverage factor (k=2)
The BTL measurement uncertainty as below table:

A. Conducted Measurement:

The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30MHz 2.32
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.78
200MHz ~ 1,000MHz V 4.10
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 4.06
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14

account to declare the compliance or non-compliance to the specification.

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment N300 Wi-Fi Range Extender
Brand Name D-Link
Model Name DAP-1325, DAP-1330

Model Difference(s)

Only differ in model name.

Product Description

Operation Frequency

2412~2462 MHz

Modulation Technology

802.11b:DSSS
802.11g:0FDM
802.11n:0FDM

Bit Rate of Transmitter

802.11b: 11/5.5/2/1 Mbps
802.119: 54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Output Power (Max.)

802.11b: 19.82dBm
802.11g: 27.33dBm
802.11n(20MHz): 27.47dBm
802.11n(40MHz): 27.49dBm

Power Source

AC Main

Power Rating

100-240V~ 50/60Hz 0.3A

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

2. Channel List:

4.

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO03 — CHO09 for 802.11n(40MHz)
Channel Frequency Channel Frequency Channel Frequency Channel Freguen
(MHz) (MHz) (MHz) (N"}’Iz)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Table for Filed Antenna
Ant. Brand Model Name Antenna Type| Connector 8%3
1 N/A N/A Dipole N/A 2
2 N/A N/A Dipole N/A 2
Note:

The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and receivers (2T2R).

Operating Mode

TX Mode

2TX

802.11b

V (Ant. 1+ Ant. 2)

802.11g

V (Ant. 1+ Ant. 2)

802.11n(20MHz)

V (Ant. 1+ Ant. 2)

802.11n(40MHz)

V (Ant. 1+ Ant. 2)
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MOED

For Conducted Test

Final Test Mode

Description

Mode 5

TX MOED

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

For Band Edge Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Report No.: BTL-FCCP-1-1612C204B
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6dB Spectrum Bandwidth

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Maximum Conducted Output Power

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09

Power Spectral Density

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.

Report No.: BTL-FCCP-1-1612C204B Page 12 of 178
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3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING
During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product power parameters of WLAN

Test software version QATool_Dbg
Frequency (MHz) 2412 2437 2462
802.11b 12 12 12
802.11g 14 14 14
802.11n (20MHz) 15 15 15
Frequency (MHz) 2422 2437 2452
802.11n (40MHz) 18 18 18
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

I

I

I

I

I

I

11

I

! Ground Plane

i Remote System

I

I

I

I

I

I

I

I

Notebook

(C)

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Iltem | Shielded Type Ferrite Core Length Note
1 NO NO 10m RJ45 Cable

Report No.: BTL-FCCP-1-1612C204B
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4. AC POWER LINE CONDUCTED EMISSIONS TEST
41 LIMIT
o Limit (dBpV)
Frequency of Emission (MHz) -
Quasi-peak Average

0.15-0.50 66 to 56~ 56 - 46*
0.50-5.0 56 46
5.0-30.0 60 50

NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the

frequency in the range.

(3) The test result calculated as following:

Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

a.

d.
e.

4.2 TEST PROCEDURE

The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to
the power mains through a line impedance stabilization network (LISN). All other support
equipment powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back

and forth in the center forming a bundle 30 to 40 cm long.

. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

LISN at least 80 cm from nearest part of EUT chassis.

For the actual test configuration, please refer to the related Item -EUT Test Photos.

4.3 DEVIATION FROM TEST STANDARD

No deviation

Report No.: BTL-FCCP-1-1612C204B
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4.4 TEST SETUP

Vertical Reference Ground Plane

40 cm

L

LISN

EUT

Test Receiver

80 cm

4.7 TEST RESULTS
Please refer to the APPENDIX A.

4.6 EUT TEST CONDITIONS
Temperature: 23°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

L Horizontal Reference Ground Plane

4.5 EUT OPERATION CONDITIONS
The EUT was placed on the test table and programmed in normal function.

Report No.: BTL-FCCP-1-1612C204B
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5. RADIATED EMISSIONS TEST

5.1 LIMIT

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit
in the table below has to be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9 kHz-1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000 MHz)

(dBuV/m at 3 m)

Peak Average
Above 1000 74 54

Frequency (MHz)

NOTE:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor

Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1 MHz / 3 MHz for Peak,
(Emission in restricted band) 1 MHz / 1/T for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector

5.2 TEST PROCEDURE
a.

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the

top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1 GHz)

. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of

the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna

was tuned to heights find the maximum reading (used Bore sight function).

. The receiver system was set to peak and average detect function and specified bandwidth

with maximum hold mode when the test frequency is above 1 GHz.

. The initial step in collecting radiated emission data is a receiver peak detector mode

pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the

Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak

Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

For the actual test configuration, please refer to the related Item -EUT Test Photos.

5.3 DEVIATION FROM TEST STANDARD
No deviation
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5.4 TEST SETUP

9 kHz-30 MHz

Metal Full Soldered Ground Plane
Spectrum Analyzer

I Receiver

30 MHz to 1 GHz

RX Antenna

Ground Plane

Receiver

Amp.
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Above 1 GHz

Ground Plane

Receiver | =-----1 Amp.
e ———

5.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

5.6 EUT TEST CONDITIONS
Temperature: 21°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

5.7 TEST RESULTS -9 KHZ TO 30 MHZ
Please refer to the APPENDIX B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

5.8TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

5.9TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.
Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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6. BANDWIDTH TEST

6.1 LIMIT
FCC Part15 (15.247) , Subpart C
Section Test Item Limit
6 dB Bandwidth Minimum 500 kHz
15.247(a)(2)
99% Emission Bandwidth -

6.2 TEST PROCEDURE
a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.
b. Spectrum Setting: RBW= 100 kHz, VBW=300 kHz, Sweep time = 2.5 ms.
c. The bandwidth was performed in accordance with method 11.8 of ANSI C63.10-2013.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

6.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 48% Test Voltage: AC 120V/60Hz

6.7 TEST RESULTS
Please refer to the APPENDIX E.
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7. MAXIMUM OUTPUT POWER TEST

7ALIMIT
FCC Part15 (15.247)
Section Test Item Limit
15.247(b)(3) Maximum Output Power 1 Watt or 30dBm

7.2TEST PROCEDURE
a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below.
b. The maximum conducted output power was performed in accordance with method 11.9.1.3 of
ANSI C63.10-2013 and FCC KDB 662911 D01 v02r01 Multiple Transmitter Output.

7.3DEVIATION FROM STANDARD
No deviation.

7.4TEST SETUP

EUT Power Meter

7.5EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

7.6EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 48% Test Voltage: AC 120V/60Hz

7.7TEST RESULTS
Please refer to the APPENDIX F.
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8. CONDUCTED SPURIOUS EMISSIONS

8.1 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the

intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak Output Power limits
If the transmitter complies with the Output Power limits based on the use of RMS averaging over a
time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in Section
15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as
defined in Section 15.205(a), must also comply with the radiated emission limits specified in Sectior
15.209(a) (see Section 15.205(c)).

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW= 100 kHz, VBW=300 kHz, Sweep time = Auto.

8.3 DEVIATION FROM STANDARD
No deviation.

8.4 TEST SETUP

EUT SPECTRUM
ANALYZER

8.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

8.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 48% Test Voltage: AC 120V/60Hz

8.7 TEST RESULTS
Please refer to the APPENDIX G.
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9. POWER SPECTRAL DENSITY TEST

9.1 LIMIT
FCC Part15 (15.247) , Subpart C
Section Test Item Limit
: 8 dBm
15.247(e) Power Spectral Density (in any 3 kHz)

9.2 TEST PROCEDURE
a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.
b. Spectrum Setting: RBW=3 kHz, VBW=10 kHz, Sweep time = Auto.

c. The Power Spectral Density was performed in accordance with method 11.10.2 of ANSI
C63.10-2013.

9.3 DEVIATION FROM STANDARD
No deviation.

9.4 TEST SETUP

EUT SPECTRUM
ANALYZER

9.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

9.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 48% Test Voltage: AC 120V/60Hz

9.7 TEST RESULTS
Please refer to the APPENDIX H.
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10. MEASUREMENT INSTRUMENTS LIST

AC Power Line Conducted Emissions
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 10, 2020
2 LISN EMCO 3816/2 52765 Mar. 10, 2020
3 50Q Terminator SHX TF5-3 15041305 Mar. 10, 2020
4 | AdificialMains | oo v ARZBECK|  NSLK 8127 8127685 | Jun. 25, 2019
Network
TRANSIENT
5 LIMITER EM EM-7600 772 Mar. 10, 2020
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
7 Cable N/A RG223 12m Mar. 23, 2019
Radiated Emissions - 9 kHz to 30 MHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EM EM-6876-1 230 Jan. 15, 2020
2 Cable N/A RG 213/U C-102 Jun. 01, 2019
3 | EMI Test Receiver R&S ESCI 100382 Mar. 10, 2020
Measurement EZ-EMC
4 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emissions - 30 MHz to 1 GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarzbeck VULB9160 9160-3232 Mar. 09, 2020
2 Amplifier HP 8447D 2944A09673 Aug. 11, 2019
3 Receiver Agilent N9038A MY52130039 | Aug. 11,2019
. LMR-400(30MHz-
4 Cable emci 1GHz)(8m+5m) N/A May 25, 2019
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
/ Software Farad Ver.NB-03A1-01 N/A N/A
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Radiated Emission - Above 1GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Amplifier HP 8447D 2944A09673 | Sep. 04, 2017
2 Receiver AGILENT N9038A MY52130039 | Sep. 04, 2017
3 Position Control MF MF-7802 MF780208416 N/A
4 Antenna ETS 3115 00075789 Mar. 27, 2017
5 Amplifier Agilent 8449B 3008A02274 | Nov. 01, 2017
EMC104-SM-SM-
6 Test Cable emci 10000(1GHz-26.5 C-68 Jun. 26, 2017
GHz)
7 Controller CT SC100 N/A N/A
g | Broad-Band Homn | g o beck BBHA 9170 9170319 Apr. 23, 2017
Antenna
Microwave EMC
9 | Preamplifier With INSTRUMENT EMC2654045 |980039 & HAO1 | Mar. 27, 2017
Adaptor
10 | AGiveLoop R&S HFH2-22 830749/020 | Sep. 06, 2017
ntenna
Measurement EZ-EMC
" Software Farad Ver.NB-03A1-01 NIA NIA
6dB Bandwidth Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Sep. 04, 2017
Peak Output Power Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
g | Prseries Power Agilent N1911A MY45100473 | Sep. 04, 2017
o | Wireband Power Agilent N1921A MY51100041 | Sep. 04, 2017
sensor
Antenna Conducted Spurious Emission Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Sep. 04, 2017
Power Spectral Density Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP 40 100185 Sep. 04, 2017

All calibration period of equipment list is one year.

Remark: "N/A” denotes no model name, serial no. or calibration specified.
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11. EUT TEST PHOTO

Conducted Measurement Photos

Report No.: BTL-FCCP-1-1612C204B Page 27 of 178
Report Version: RO1



3L

&

&AM
R

=

{

Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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[Test Mode : TX Mode_power borad: LPL-M005050100 |
Line
80 dBuvV
h\\\
I
il 2

o

:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

0

015 050 100 500 000 30.00(MHZ)
No. Freq. Egggi ng gg?{;ggt zgﬁiure Limit Margin

MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1539 34.77 9. b7 44 34 65. 79 -21.45 Peak
2 0. 2420 30.20 9. b7 39.77 62. 03 -22.26 Peak
3 0.3020 23.98 9. 58 33. 56 60.19 -26.63 Peak
4 0.4580 28.95 9. 65 38. 60 56. 73 -18.13 Peak
5 1. 6019 16.68 9. 98 26. 66 56. 00 -29. 34 Peak
6 * 5.6940 34.93 10. 30 45H. 23 60. 00 -14. 77 Peak
REMARKS:
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[Test Mode : TX Mode_power borad: LPL-M005050100 |
Neutral
80 dBuvV
“'\\\
— T2
i
! ﬁ h 6
40 14 3 1] X | Fi
Wt 7= il
| I |
T m
0
015 050 00 500 10,00 30.00(MHZ)
Reading Correct Measure R .
No. Frea. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1500 33.19 9. b7 42. 76 66. 00 -23.24 Peak
2 * 0. 4540 43.37 9. 49 H2. 86 56. 80 -3.94 Peak
3 0.4540 27.70 9. 49 37.19 46. 80 -9. 61 AVG
4 0.6020 32.95 9. 50 42.45 56. 00 -13.55 Peak
5 0.9940 30.85 9. 74 40. 59 56. 00 -15.41 Peak
6 3.3580 30.97 10. 01 40. 98 56. 00 -15.02 Peak
7 7.9300 27.61 10. 32 37.93 60. 00 -22.07 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B - RADIATED EMISSION - 9KHZ TO 30MHZ
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GN

<
i

X o

{

|Test Mode: TX B MODE CHANNEL 01
Ant 0°
150 dBuVim
_\_\_\_\_\_‘_‘_‘—\—\_
70
*Lr“ﬂ‘fu-ll\h_‘,ﬂrm ﬂ"«v}’»—“ﬁ“" -
W\J’WW“WW\A s
X R b it o
I'W f\.!\.u"".ll\h LA,
P e g
-10
0.01 001 010 0.15(MIz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 0.0113 32.60 0. 02 32.62 127.93 -95. 31 AVG
2 0.0177 29.50 0. 02 29. b2 126. 35 -96. 83 AVG
3 0.0310 27.10 0. 02 27.12 123.06 -95.94 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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ZANY
(=
W R

% R

|Test Mode: TX B MODE CHANNEL 01
Ant 0°
150 dBuV#m
[
70 T— -
R

ssedbitu ol g,

>
10
015 050 00 200 1000 30.00{MHz)
Reading Correct Measure . - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 0. 2562 25.60 0. 05 25. 65 101.78 -76.13 AVG
2 1.2226 22.70 0.09 22.79 67.27 -44.48 QP
3 % 2.2367 32.40 0.11 32.51 69.54 -37.03 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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ZANY
(=
W R

% R

|Test Mode:

TX B MODE CHANNEL 01

150 dBuVim

Ant 90°

0

'Pﬁ"hmu—m.rurl T e

T "rWMWWWWM
byt il

>< 1 1
X B L P TI
fBaLy iy s
SRR
10
0.01 001 010 015MIz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 0.0111 34.10 0. 02 34.12 127. 98 -93. 86 AVG
2 0.0177 30.60 0. 02 30. 62 126. 30 —-95.73 AVG
3 0.0326 27.20 0.02 27. 22 122. 67 -95.45 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode: TX B MODE CHANNEL 01 |
Ant 90°
150 dBuUVim
-\_\_\_\_‘_‘—\—\
Hﬂ_h“‘——;
70 == ——
|
' !‘I Iy , |
i Laa T A N Y T = D
>< w T e MWMMWMMWMW
10
015 050 100 200 1000 30 00{MHz)
Reading Correct Measure - - .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 0. 1685 25.40 0. 04 25. 44 104. 78 -79. 34 AVG
2 * 2.3685 30.20 0.11 30. 31 69. b4 -39. 23 QP
3 3.5654 26.90 0.14 27. 04 69. b4 -42.50 QP
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX C - RADIATED EMISSION - 30MHZ TO 1000MHZ
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GN

<
i

X o

=
|Test Mode: TX B MODE CHANNEL 01_power borad: LPL-M005050100 ‘
Vertical
80 dBuVim
I
40
- N
1 ><
b 4
2 §< w
4
0
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00
(MHz)
Reading Correct Measure .. -
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 101. 7800 43. 89 -15. 32 28. 57 43.50 -14.93 Peak
2 179. 3800 35. 05 -12. 80 22.25 43.50 -21.25 Peak
3 380. 1700 33. 02 -9.14 23. 88 46.00 -22.12 Peak
4 480. 0800 33. 98 -9. 03 24.95 46.00 -21.05 Peak
5 *  579.9900 39. 67 -6. 05 33. 62 46.00 -12.38 Peak
6 676. 9900 36. 13 -3.06 33.07 46.00 -12.93 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode: TX B MODE CHANNEL 01_power borad: LPL-M005050100 ‘
Horizontal
80 dBuVim
L
40
[
. 3 4 5 6
w 2 b4 = # =
X
0
3000 127 00 224 100 32100 418,00 51500 612100 F09.00 80600 100000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 101. 7800 37. b5 -15b. 32 22.23 43. 50 -21. 27 Peak
2 192. 9600 33. 10 -14. 08 19. 02 43.50 -24.48 Peak
3 291. 9000 34. 16 -11.04 23.12 46. 00 -22. 88 Peak
4 435. 4600 31. 92 -7.94 23.98 46.00 -22.02 Peak
5] 579. 9900 30. 00 -6. 05 23.95 46.00 -22.05 Peak
6 652. 7400 27.95 -4. 07 23.88 46.00 -22.12 Peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode: TX B MODE CHANNEL 06_power borad: LPL-M005050100 ‘
Vertical
80 dBuVim
]
40
[
2 4 6
X 3 X >
1 X
X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 1000.00
{(MHz)
Reading Correct Measure .- .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 39. 7000 36. 38 -13. 95 22.43 40.00 -17.57 Peak
2 101. 7800 43. 58 -15. 32 28. 26 43. 50 -15.24 Peak
3 192. 9600 40. 36 -14. 08 26. 28 43.50 -17.22 Peak
4 482. 9900 38. 26 -9.13 29.13 46. 00 —-16. 87 Peak
5 * 579.9900 38.12 -6. 05 32. 07 46.00 -13.93 Peak
6 676. 9900 31. 66 -3. 06 28. 60 46.00 -17.40 Peak
REMARKS:
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GN

<
i

= e

{

|Test Mode: TX B MODE CHANNEL 06_power borad: LPL-M005050100 ‘
Horizontal
80 dBuVim
L
40
_l—g
5 6
1 4
3 b4
Pas 2 X 5
#
0
3000 127 00 224 100 32100 418,00 51500 612100 F09.00 80600 100000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 101. 7800 37. 33 -15b. 32 22.01 43. 50 -21.49 Peak
2 205. 5700 32. 56 —-14. 55 18. 01 43.50 -25.49 Peak
3 338. 4600 31. 77 -10. 98 20.79 46. 00 -25. 21 Peak
4 386. 9600 31. 43 -8. 68 22.75 46.00 -23.25 Peak
5] 482. 9900 32. 77 -9.13 23.64 46.00 -22.36 Peak
6 ¥ 579.9900 30. 57 -6. 05 24. 52 46.00 -21.48 Peak
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode: TX B MODE CHANNEL 11_power borad: LPL-M005050100 ‘
Vertical
80 dBuVim
L
40
[
1 . o 6
-
# > 5 y W
< X
0
3000 127 .00 224 00 32100 418.00 51500 61200 70900 806.00 100000
{(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 101. 7800 44. 14 -15. 32 28.82 43.50 -14.68 Peak
2 192. 9600 37. b8 -14. 08 23.560 43. 50 -20. 00 Peak
3 434. 4900 29. 90 -7.93 21.97 46.00 -24.03 Peak
4 482. 9900 35. 67 -9.13 26. 54 46. 00 —-19. 46 Peak
5] 579. 9900 35. 10 -6. 05 29. 05 46.00 -16.95 Peak
6 676. 9900 31.41 -3. 06 28. 35 46.00 -17.65 Peak
REMARKS:
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|Test Mode: TX B MODE CHANNEL 11_power borad: LPL-M005050100
Horizontal
80 dBuVim
I
40
T
1 6
% o
1 3 X
2 X
0
3000 12700 22400 321.00 1600 515.00 61200 709.00 806 00 1000.00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 101. 7800 37. 69 -15. 32 22.37 43. 50 -21.13 Peak
2 114. 3900 34. 66 -14. 13 20. 53 43.50 -22.97 Peak
3 289. 9600 33. 63 -11. 25 22.38 46. 00 —-23. 62 Peak
4 434. 4900 36. 96 -7.93 29. 03 46.00 -16.97 Peak
5] 482. 9900 35. 85 -9.13 26. 72 46.00 -19.28 Peak
6 ¥ 579.9900 36. 56 -6. 05 30. 51 46.00 -15.49 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-1-1612C204B

Page 45 of 178
Report Version: RO1




{

GN
(&M
i

X o

3L

APPENDIX D - RADIATED EMISSION - ABOVE 1000MHZ
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X o
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Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz
Vertical
120 dBuVim
3
| \
7 Y
2
40
236200 237200 2382 .00 2392 .00 2402 00 2412100 2422 00 2432 .00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 23.98 33.01 56. 99 74. 00 -17. 01 Peak
2 2390. 0000 13. 45 33. 01 46. 46 54. 00 -7.54 AVG
3 * 2410. 8000 70. 33 33. 10 103. 43 54. 00 49. 43 AVG No Limit
4 2411. 2000 73.65 33. 10 106. 75 74. 00 32.75 Peak No Limit
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GN
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Orthogonal Axis : |X
Test Mode : TX B MODE 2412MHz
Vertical
80 dBuVim
2
40 X
1
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4824.0150 21.29 4.85 26. 14 54.00 -27.86 AVG
2 4826. 1850 34. 34 4. 86 39. 20 74. 00 —-34. 80 Peak
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GN
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Horizontal
120 dBuVim
3
x| 4
) | / \\
/ |
1
X
, / \
40
236200 231200 2382 00 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 23. 03 33.01 6. 04 74.00 -17.96 Peak
2 2390. 0000 13. 18 33.01 46. 19 54. 00 -7.81 AVG
3 2411. 2000 63. 87 33.10 96. 97 74.00 22.97 Peak No Limit
4 * 2413. 3000 60. 52 33.11 93. 63 54.00 39.63 AVG No Limit
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Orthogonal Axis : |X
Test Mode : TX B MODE 2412MHz
Horizontal
80 dBuVim
2
40

1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
o Froq  fomine Corect Newure yin: uargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4824. 0250 25. 53 4. 85 30. 38 54. 00 -23.62 AVG
2 4824. 1800 35. 00 4. 85 39. 85 74. 00 -34.15 Peak
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Orthogonal Axis : |X
Test Mode : TX B MODE 2437MHz
Vertical
120 dBuVim
2
1
ay

o~ \

S Y L~
~
40
2387 00 239700 2407 00 2417 00 2427 00 243700 2447 00 2457 00 2467 00 2487 00
{(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 2435. 8000 68. b1 33. 20 101. 71 54. 00 47. 71 AVG No Limit
2 2436. 2000 71. 34 33. 20 104. 54 74. 00 30. b4 Peak No Limit
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Orthogonal Axis : |X
Test Mode : TX B MODE 2437MHz
Vertical
80 dBuVim
1
40
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4873. 5200 35. 09 5. 06 40. 15 74.00 -33.85 Peak
2 * 4874. 0299 24.72 0. 07 29. 79 54. 00 -24. 21 AVG
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Orthogonal Axis : |X
Test Mode : TX B MODE 2437MHz
Horizontal
120 dBuVim

exn
/

|

\

[

|

ﬁ \f—k
40
238700 239700 240700 241700 242700 243700 244700 245700 246700 2487 00
{MHz)
No. Freaq. Eg?gi ne ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 2435. 8000 61. 60 33. 20 94. 80 54. 00 40. 80 AVG No Limit
2 2436. 1000 64. b7 33. 20 97. 77 74. 00 23.77 Peak No Limit
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Orthogonal Axis : |X
Test Mode : TX B MODE 2437MHz
Horizontal
80 dBuVim
1
40
2
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4874. 0000 34. 93 b. 07 40. 00 74.00 -34.00 Peak
2 * 4874. 0450 24. 14 0. 07 29. 21 54. 00 -24.79 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz

120 dBuVim

Vertical

a0

" / \
/
3
X
SN | ]
4
40
201200 242200 2432 .00 2442 00 2452 00 2462100 247200 2482 .00 2492 .00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2460. B000 66. 67 33. 31 99. 98 54. 00 45. 98 AVG No Limit
2 2461. 1000 69. 62 33. 31 102. 93 74. 00 28.93 Peak No Limit
3 2483. 5000 22. 49 33. 40 55. 89 74. 00 -18.11 Peak
4 2483. 5000 13.42 33. 40 46. 82 54. 00 -7.18 AVG
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Orthogonal Axis : |X
Test Mode : TX B MODE 2462MHz
Vertical
80 dBuVvim
2
40

1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
o Froq  fomine Corect Newure yin: uargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4924. 0200 24.13 b. 28 29.41 54. 00 -24. 59 AVG
2 4924. 0600 34. 44 .28 39.72 74. 00 -34. 28 Peak
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GN
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Horizontal
120 dBuVim
1
®| 2
Paa\las
. / / \\
/ |
3
X
/ |
= (U
40
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2461. 2000 61. 84 33. 31 95. 15 74.00 21.15 Peak No Limit
2 * 2463. 3000 58. 89 33. 32 92.21 54. 00 38. 21 AVG No Limit
3 2483. 5000 23.21 33.40 56. 61 74.00 -17.39 Peak
4 2483. 5000 13.19 33.40 46. 59 54.00 -7.41 AVG
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Orthogonal Axis : |X
Test Mode : TX B MODE 2462MHz
Horizontal
80 dBuVim
1
40 X
4
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4924. 8650 33. 58 H. 28 38. 86 74.00 -35.14 Peak
2 * 4925. 8300 21.78 0. 29 27. 07 54. 00 -26. 93 AVG
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Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

Vertical

120 dBuVim

)

" / \
| |
1
: \
VAV, VY
\———
40
236200 237200 2382 .00 2392 .00 2402 00 2412100 2422 00 2432 .00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 24.75 33.01 57.76 74. 00 -16. 24 Peak
2 2390. 0000 14. 31 33. 01 47. 32 54. 00 -6. 68 AVG
3 2411. 4000 75. 27 33. 10 108. 37 74. 00 34. 37 Peak No Limit
4 * 2412. 1000 66. 08 33. 10 99. 18 54. 00 45. 18 AVG No Limit
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GN
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Orthogonal Axis : |X
Test Mode : TX G MODE 2412MHz
Vertical
80 dBuVim
10 2
#
1
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
No req  Rendin Commect Memmre Lipiy yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4825. 8950 21. 31 4. 86 26. 17 54. 00 -27.83 AVG
2 4826. 6200 31. 47 4. 86 36. 33 74. 00 -37. 67 Peak
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz

120 dBuVim

Horizontal

-

) | \
I
‘! /
X
) J\/ 5
40
236200 237200 238200 239200 240200 241200 242200 243200 244200 2462 00
{MHz)
Reading Correct Measure . . .
No. Freaq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 24. 19 33. 01 57. 20 74. 00 —16. 80 Peak
2 2390. 0000 13. 31 33. 01 46. 32 54. 00 -7. 68 AVG
3 2412. 9000 67. 06 33.11 100. 17 74. 00 26. 17 Peak No Limit
4 * 2413. 1000 58. 64 33.11 91.75 54. 00 37.75 AVG No Limit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2412MHz
Horizontal
80 dBuVim
2
40 X
1
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4824.0850 21.54 4.85 26. 39 54.00 -27.61 AVG
2 4824. 7050 33. 84 4. 86 38. 70 74. 00 -3b. 30 Peak

Page 62 of 178

Report No.: BTL-FCCP-1-1612C204B
Report Version: RO1



&

&
weAR

=¥

{

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Vertical
120 dBuVim
o

; ! |
| |
- \
SN VN
A
40
238700 239700 240700 241700 242700 243700 244700 245700 246700 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2437.8000 65. 10 33.21 98. 31 54. 00 4431 AVG No Limit
2 2438. 0000 73.49 33.21 106. 70 74.00 32.70 Peak No Limit
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Orthogonal Axis : |X
Test Mode : TX G MODE 2437MHz
Vertical
80 dBuVim
2
40
1
>
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4875.3750 22.59 5. 07 27. 66 54.00 -26.34 AVG
2 4875H. 4650 34. 23 0. 07 39. 30 74. 00 -34.70 Peak
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Orthogonal Axis : |X
Test Mode : TX G MODE 2437MHz
Horizontal
120 dBuVim

TN

) | \
/ N\
\JI \N
40
2387 00 239700 2407 00 2417 00 2427 00 243700 2447 00 2457 00 2467 00 2487 00
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2438. 1000 66. 57 33.21 99. 78 74.00 25.78 Peak No Limit
2 * 2438. 1000 57.93 33. 21 91. 14 54. 00 37. 14 AVG No Limit
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GN
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
80 dBuVim
1
40 X
pld
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4872. 5700 33.78 5. 06 38.84 74.00 -35.16 Peak
2 * 4873. 5900 21. 21 . 06 26. 27 54. 00 -27.73 AVG
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GN
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X o
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Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

120 dBuVim

Vertical

; | \
f
=
/ X
Y O la
F3C
40
201200 242200 2432 .00 2442 00 2452 00 2462100 247200 2482 .00 2492 .00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2462. 9000 64.53 33.31 97.84 54. 00 43.84 AVG No Limit
2 2463. 2000 73. 39 33. 32 106. 71 74.00 32.71 Peak No Limit
3 2483. 5000 23. 80 33. 40 57.20 74.00 —-16.80 Peak
4 2483. 5000 14. 29 33. 40 47. 69 54.00 -6.31 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Vertical
80 dBuVim
1
40 X
2
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4923. 4700 33.42 5. 28 38.70 74.00 -35.30 Peak
2 * 4925H. 1800 22. 55 .28 27. 83 54. 00 -26. 17 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz

Horizontal

120 dBuVim

R4
Ky

(8]

X
/
/_\/\/I \’_\ 4
40
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2462. 9000 63. 20 33. 31 96. 51 74.00 22.51 Peak No Limit
2 * 2463. 1000 54. 68 33. 32 87. 90 54. 00 33.90 AVG No Limit
3 2483. 5000 23.78 33.40 H7.18 74.00 -16.82 Peak
4 2483. 5000 13.21 33.40 46. 61 54.00 -7.39 AVG

Report No.: BTL-FCCP-1-1612C204B

Page 69 of 178
Report Version: RO1



3L

GN

<
i

X o

{

Orthogonal Axis : |X
Test Mode : TX G MODE 2462MHz
Horizontal
80 dBuVim
40 1
X
2
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4924. 7150 32. 64 H. 28 37.92 74.00 -36.08 Peak
2 4924. 7950 21. 86 .28 27. 14 74. 00 —-46. 86 Peak
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz

Vertical

120 dBuVim

.

80
1
|/ \
2
—
40
236200 237200 2382 .00 2392 .00 2402 00 2412100 2422 00 2432 .00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 24.56 33.01 57. 57 74. 00 -16. 43 Peak
2 2390. 0000 14. 60 33. 01 47. 61 54. 00 -6. 39 AVG
3 2412. 7000 74. 05 33.11 107. 16 74. 00 33.16 Peak No Limit
4 * 2413. 2000 63. 17 33.11 96. 28 54. 00 42. 28 AVG No Limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Vertical
80 dBuVim
10 1
X
pd
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4824. 3950 33.78 4. 86 38. 64 74.00 -35.36 Peak
2 * 4825. 0050 21. 22 4. 86 26. 08 54. 00 -27.92 AVG
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GN
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X o

{

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz

120 dBuVim

Horizontal

) /
||
x \
/ \
pld
+
40
236200 231200 2382 00 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
o Froq  fomine Corect Newure yin: uargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 23.92 33. 01 56. 93 74. 00 -17. 07 Peak
2 2390. 0000 13. 38 33.01 46. 39 54. 00 -7.61 AVG
3 * 2413. 3000 bb. 24 33.11 88. 3b 54. 00 34. 356 AVG No Limit
4 2413. 9000 66. 43 33.11 99. 54 74. 00 2b.54 Peak No Limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
80 dBuVim
40 2
X
1
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4823.5550 20.83 4.85 25. 68 54.00 -28.32 AVG
2 4826. 1400 33. 32 4. 86 38.18 74. 00 -3b. 82 Peak
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GN
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X o
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3L

Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz

Vertical

120 dBuVim

80
_'_'_'_'_'__/
40
238700 2397 00 240700 21700 2427 00 2437 00 2447 100 245700 2467 00 248700
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2438. 0000 73. 38 33.21 106. 59 74. 00 32.59 Peak No Limit
2 * 2438. 3000 61.82 33. 21 95. 03 54. 00 41. 03 AVG No Limit
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Vertical
80 dBuVim
40 2
X
1
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4874.4000 22. 16 5. 07 27.23 54.00 -26.77 AVG
2 4872. 9600 33.11 . 06 38. 17 74. 00 —-3b. 83 Peak
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Orthogonal Axis : |X
Test Mode : TX N-20M MODE 2437MHz
Horizontal
120 dBuVim

J |
40
2387 00 239700 2407 00 2417 00 2427 00 243700 2447 00 2457 00 2467 00 2487 00
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 # 2435.9000 55. 02 33.20 88.22 54.00 34.22 AVG No Limit
2 2438. 5000 65. b8 33. 21 98. 79 74. 00 24.79 Peak No Limit
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GN
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X o

{

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
80 dBuVim
2
40 X
4
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4874.4400 22.00 5. 07 27.07 54.00 -26.93 AVG
2 4874. 1300 33.83 0. 07 38. 90 74. 00 -3b.10 Peak
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GN
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X o

{

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
120 dBuVim
1
X
2
=
J [E
4
S
40
201200 242200 2432 .00 2442 00 2452 00 2462100 247200 2482 .00 2492 .00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2463. 1000 71.75 33. 32 105. 07 74. 00 31. 07 Peak No Limit
2 * 2463. 2000 60. 43 33. 32 93. 75 54. 00 39. 75 AVG No Limit
3 2483. 5000 23.95 33. 40 57. 35 74. 00 —16. 65 Peak
4 2483. 5000 14. 24 33. 40 47. 64 54. 00 -6. 36 AVG
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Vertical
80 dBuVim
2
40 X
1
>
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4926. 0500 22.45 5.29 27.74 54.00 -26.26 AVG
2 4926. 2300 33.92 0. 29 39. 21 74. 00 -34.79 Peak
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GN
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X o

{

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz

120 dBuVim

Horizontal

-

) / \
I |
X
/ \ ]
7
40
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2459. 9000 62. 67 33. 30 95. 97 74.00 21.97 Peak No Limit
2 * 2463. 2000 52. 50 33. 32 85. 82 54. 00 31. 82 AVG No Limit
3 2483. 5000 23. 63 33.40 57.03 74.00 -16.97 Peak
4 2483. 5000 13.24 33.40 46. 64 54.00 -7.36 AVG
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GN
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Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
80 dBuVim
40 2
X
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 4924.8500 21.59 5. 28 26. 87 54.00 -27.13 AVG
2 4923. 9750 32.79 .28 38. 07 74. 00 -3b.93 Peak
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GN
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{

Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2422MHz
Vertical
120 dBuVim
3
X
4
JM
o /K R
J
1
2
40
232200 234200 2362 100 2382 .00 2402 00 2422100 2442 100 2462 .00 2482 .00 2522100
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 27.95 33.01 60. 96 74. 00 -13. 04 Peak
2 2390. 0000 14. 66 33. 01 47. 67 54. 00 -6. 33 AVG
3 2425. 2000 70. 34 33. 16 103. 50 74. 00 29. b0 Peak No Limit
4 * 2425. 4000 58. 70 33. 16 91. 86 54. 00 37. 86 AVG No Limit
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2422MHz
Vertical
80 dBuVim
40 1
X
2
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4843. 6400 33.24 4.94 38.18 74.00 -35.82 Peak
2 * 4845. 8000 21. 50 4. 95 26. 45 54. 00 —-27. 55 AVG
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GN
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
120 dBuVim
3
X
4
80 / /\}\\
/ |
1
X
|
2 N
40
232200 234200 2362 00 238200 2402 00 2422 00 2442 00 2462 00 2482 00 2522 00
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2390. 0000 23.45 33.01 b6. 46 74.00 -17.54 Peak
2 2390. 0000 13. 37 33.01 46. 38 54. 00 -7. 62 AVG
3 2418. 4000 63. 04 33.13 96. 17 74.00 22.17 Peak No Limit
4 * 2424, 8000 51.08 33.16 84.24 54.00 30.24 AVG No Limit
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2422MHz
Horizontal
80 dBuVim
40 2
X
1
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4844. 0500 21.63 4.94 26. b7 54.00 -27.43 AVG
2 4843. 4600 33. 27 4.94 38. 21 74. 00 -3b.79 Peak
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Orthogonal Axis : [X

Test Mode : TX N-40M MODE 2437MHz
Vertical
120 dBuVim
2
X
1
. (f R
/ N
40
233700 235700 237700 2297 00 241700 2437 00 2457 00 247700 2497 00 253700
{MHz)
Reading Correct Measure .- .
No. Freq. Level ment Limit Margin
MHz dBuV/m dBuV/m dBuV/m dB Detector Comment
1 * 2440. 8000 58. 70 91. 92 54. 00 37.92 AVG No Limit
2 2441. 2000 70. 87 104. 09 74.00 30.09 Peak No Limit
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz
Vertical
80 dBuVim
1
40 X
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4873. 8900 33.74 5. 07 38. 81 74.00 -35.19 Peak
2 * 4875H. 5050 21. 86 0. 07 26. 93 54. 00 -27. 07 AVG
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz
Horizontal
120 dBuVim
1
#
2

I N
40
233700 235700 2377 00 2397 00 2417 00 243700 2457 00 2477 00 2497 00 253700
{MHz)
o Froq  fomine Corect Newure yin: uargsn
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2432. 8000 62. 59 33.19 95. 78 74. 00 21.78 Peak No Limit
2 * 2433. 4000 50.78 33.19 83. 97 54. 00 29. 97 AVG No Limit
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
80 dBuVim
10 2
X
1
#
1]
100000 355000 610000 865000 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freaq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4873. 8100 22. 39 h. 06 27. 45 54. 00 —26. bH AVG
2 4873. 9350 33. 26 b. 07 38. 32 74. 00 -35b. 68 Peak
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Orthogonal Axis : [X
Test Mode : TX N-40M MODE 2452MHz
Vertical
120 dBuVim
2
X
1
P A
3
X
/ \_ 4
S|
40
235200 237200 2392 .00 21200 2432 00 2452100 247200 2492 .00 251200 2562100
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2455. 0000 58.94 33.28 92. 22 54. 00 38. 22 AVG No Limit
2 2456. 0000 70.67 33.29 103. 96 74.00 29.96 Peak No Limit
3 2483. 5000 25. 25 33. 40 58. 65 74. 00 —15b. 35 Peak
4 2483. 5000 15.01 33.40 48. 41 54.00 -5.59 AVG
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz
Vertical
80 dBuVim
40 2
X
1
>
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 # 4903.4350 22.19 5.19 27. 38 54.00 -26.62 AVG
2 4903. 5850 33.11 5. 19 38. 30 74. 00 -3b.70 Peak
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Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2452MHz
Horizontal
120 dBuVim
1
X
2
[
3
X
— N I B
40
235200 231200 2392 00 241200 2432 00 245200 247200 2492 00 251200 255200
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2448. 6000 61. 13 33. 26 94. 39 74.00 20.39 Peak No Limit
2 * 2448. 6000 49. 34 33. 26 82. 60 54. 00 28. 60 AVG No Limit
3 2483. 5000 24. 15 33. 40 b7.565 74.00 -16.45 Peak
4 2483. 5000 13. 23 33. 40 46. 63 54.00 -7.37 AVG
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Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
80 dBuVim
40 1
X
2
>
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
(MHz)
Reading Correct Measure . . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4902. 4650 33. 21 5.19 38. 40 74.00 -35.60 Peak
2 * 4905. 4750 22. 46 0. 20 27. 66 54. 00 -26. 34 AVG
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APPENDIX E - BANDWIDTH

Report No.: BTL-FCCP-1-1612C204B

Page 95 of 178
Report Version: RO1



*RBW 100 kHz Delta 1 [T1

*VBW 300 kHz

-0.00 dB

Ref 20 dBm *Att 30 dB SWT 2.5 ms $9.839200000 MH=zZ
zo Offyet 3. dB OHW 14200000000 MHZ
Marker| 1 [T1
Lo _ o | N
oD 2(.406940p00 GHz
D1 3.819 dBm
Temp 1| [TL OBW]
&Ex |, YNNG TSN YN s
Dz .1 YA AN P v LA =TIF4d5 dBm|Lve
) 2(.404880p00 GHz
T
.. glﬂ‘j\\ Tam 1‘_'2333@]
VJJW’ \J \J of79 dBm
NJ 2|, 4190 %%f GHz
<30 v
-40
I-50
F-60
-70
F2
Fl
=80
Center 2.412 GHz 2 MHz/ Span 20 MH=z

Date: 25.DEC.2016

13:13:23

IO 3
3, =zt
3_L ,ﬁ@ %ﬁ
L N #
Test Mode : TX B Mode_CHO01/06/11
S|y 6dB Bandwidth | 99% Occupied BW | Min.Limit | . o
(MHz) (MHz) (MHz) (kHz)

2412 9.84 14.20 500 Complies

2437 10.06 14.24 500 Complies

2462 10.10 14.24 500 Complies

TX CHO1
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Ref 20 dBm

TX CHO6

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Delta 1 [T1 ]
0.04 dB

*Att 30 dB 10.060000000 MHZ

20 Offget 3.5 df OBW 14240000000 MHz
Manker| 1 [T1
1o _ e |EN
2|.431940p00 GHz
D1 3.84F dBm
. Tenp 1] [TT OBY]
&= |, a f A | A a
o .1 N 1N P haYA - =T21 0T dbm]uve
\ 2| 429840b00 cEZ
| 1 T,\lf‘/J Te I DEW)
Wwﬂ’ \J \J “Aik; 30 dBm
"/J 2044408 ?&o GHz
20 \\’\\
30
3DB
40
=50
-60
70
F2
Fl
-80
Center 2.437 GHz 2 MHzZ/ Span 20 MHz
Date: 25_.DEC.2016 13:15:25
® *RBW 100 kHz Delta 1 [T1 ]
*YBW 300 kHz 0.15 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.100000000 MHz
20 Offget 3.5 df OBW 14240000000 MHz
Manker| 1 [T1
Lio _ e | = |
2| 456940000 GHz
R D1 3.82| dey
. Tenp 1] [TT OBW]
&= |, M| M °

D2 —P.1
Tlﬁfj
F-10

= M “/ 2 —IT [SI2NTY BTSN
had % 2| 4a54880b00 cEz

Mot

Te

\J ‘N\)\;so dBm
2146912

[{);? GHz

-60

70

Fl
-80

F2

Center 2.462 GHz

Date: 25.DEC.2016

2 MHz/ Span 20 MHz

12:18:59
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Test Mode: TX G Mode_CHO01/06/11
Frequency 6dB Bandwidth | 99% Occupied BW | Min.Limit | L oot
(MHz) (MHz) (MHz) (kHz)
2412 15.06 16.32 500 Complies
2437 14.48 16.32 500 Complies
2462 15.11 16.36 500 Complies
TX CHO1
® :RBW 100 kHz Delta 1 [T1 ]
20 Offpet 3 dB zﬁfkif.iZ?g 0po0 MHzZ
1o R | = |
B N R o i€§i4 27137 GHz
2o |, ) N, fl i b
u MWMMMWM\ ] Y " R
”10"JJ Temp 2| [T1 ]z 1\5 —

AN

-80

F1l

F2

Center

Date: Z5.DEC.2016

2.412 GHz

13:28:04

2 MHzZ/

Span 20 MHz
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TX CHO6

*RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 2.03 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 14.479150000 MH=z
20 Offpet |3 dB OBW 16).320040p00 MHZ
Marker| 1 [TI
|10 | 1 dBm
2(-4301G40B00 GHz
D1 Z2.98 dBm Femp—H TG4BT
&= |, I I " i
BN - S st Rl [[ o S I
v vl [WY0 0 GHz
1o Temp 2| [T1 gB
B 44l §7 dBm
2[-445140p40 GHz
;?F/‘
30
|40
-50
|--¢60
-70
Fz
F1l
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 25.DEC.2016 13:32:09
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.52 4B
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.109963000 MHz
20 Offpet 3 dB OBW 16[.360000p00 MH=z
Marker| 1 [T1
10 doli17 dmm
2. 454440p37 GHz
D1 2.737 dBm Tewmp— LTI qBir
&= [, 1 . Pt : -
o VPRI, MUASRA L L ], T2
A )00 Gz
1o Temp 2| [T1 gB
4L 4 dBm
2. 4702q0 GHz
-2
30
-0
|50
|-50
|70
F2
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 25.DEC.2016 13:33:38

LVL
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Test Mode : TX N-20MHz Mode_CH01/06/11
S|y 6dB Bandwidth | 99% Occupied BW | Min.Limit | . o
(MHz) (MHz) (MHz) (kHz)
2412 15.11 17.52 500 Complies
2437 15.14 17.52 500 Complies
2462 15.16 17.52 500 Complies
TX CHO1
® #*RBW 100 kHz Delta 1 [T1 ]
z0 Offget 3. dB ;sziz.i2?§10 00 MH=Zz
Fio olgg ap|EM
- ol 3.715 dJ;, 1 n\,;,,'\ .Wn I [ - J: JU N
K 2 gkgﬁgﬂ¢dkﬂﬂﬁﬂﬁﬁggliJMAAMME!MQUQLGBQMJE L:a%%i;LVL
| Temp 2| [T1 dBW] L%Bm

Date: 25.DEC.2016

Center 2.412 GHz

13:35:10

2 MHz/

Span 20 MHz
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz -0.06 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.139963000 MH=z
20 Offpet 3.5 dB OBW 17520000000 MHZz
Marker| 1 [T1
., AP . |
2429440037 GHz
- oy e
< P el R WO O Ol w1
T1 e R A A e P T A A5 EET |
v TG R GHz
10 Temp 2| [T1 J4BW]
4181 ldBm
2|. 445740000 YWH=z
|-30
3DB
|—-40
|- 50
|-60
|70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 23.DEC.2016¢ 13:44:34
® *RBW 100 kHz Delta 1 [T1 ]
*WVBW 300 kHz 0.82 deB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.159913000 MH=zZ
20 Offpet 3. dB OBW 17520040000 MHZ
Marker| 1 [T]
Lio e spm| M
21.454430037 GHz
e
L ed pl 3.596 dEm . 1 Terp 1| 70 R
Lo . ] 4 N 1 N
T1 i A VUL VY ATVPY .| 2} OUp FET] Ly
ot LS
10 Temp 2| [T1 OBW]
<4181 |dPm
2(.470740000 |GHZ
I 1x1
20
3DpB
40
50
I-60
70
F2
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 25.DEC.2016 13:45:50
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Test Mode : TX N-40MHz Mode_CH03/06/09
Frequency | g4 Bandwidth | 99% Occupied BW | Min.Limit | L o
(MHz) (MHz) (MHz) (kHz)
2422 35.16 35.76 500 Complies
2437 35.16 35.76 500 Complies
2452 35.16 35.84 500 Complies
TX CHO3

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Delta 1 [T1 ]
—-2.25 dB

*Att 30 dB 35.15%565000 MH=Z

OBW 35[.760000p00| MEZ
Marker| 1 [T1
1o —2] 12| qpe|ES

21.404440p31| GHz
D1 1.771 dBm

[T1 OBW]
vl —— -

ol LA I@L U Dl
1 \ ’ Temp M\‘M 2‘

\ -8l 04| iiBm
2|.439840000| ¢Hz

/ \

Temp 1

Fz
Fl
-8Q

Center 2.422 GHz 4 MHz/ Span 40 MHz

Date: 25.DEC.2016 13:47:48
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® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1l.08 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 35.159%69000 MH=z
20 ffpet 3 dB CEW 35.760000p00| MHZ
Marker| 1 [T1
1o _oleol apy|ES
m 2|-419440p31| GHz
Termp 1| [T1 ORW]
=D [ D1 1.750 cie — 1 L
= LVL
Tt At haloolopto L martoatn ol Ml Jdbopoda o
|, ‘II‘ ‘ ’ Termp 2
|‘J -8l 20| fiBm
21.454840000| &Hz
-2
Ml \‘\
3DB
-a0
|50
60
70
F2
F1l
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 25.DEC.2016¢ 13:49:15
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.80 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 35.159%69000 MHZ
20 ffyet 3 dB OBW 35(.840000000| MHZ
Marker| 1 [T1
Lio 2] op| e |EN
m 2|-434440p31| GHz
D1 2.043 dBm Temp 1| [T1 OBW]
f 1=} Lo } I I TS aBm
- LVL
I\FW;W"‘L L oy | petrdally, L LA b
| Lol W”'\”“*”’ﬁ”“ﬁikimé; o H
. \ { Termp 2| [T1 %
\‘ -7l 92| #iIBm
2|-469920p00| FHZ
-2
3DB
|40
|50
|60
70
F2
Fl
-80
Center 2.452 GHz 4 MHZ/ Span 40 MHz
Date: 25.DEC.2016 13:50:35
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APPENDIX F — MAXIMUM OUTPUT POWER
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Test Mode :TX B Mode_CH01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 17.08 0.05 30.00 1.00 Complies
2437 16.87 0.05 30.00 1.00 Complies
2462 16.92 0.05 30.00 1.00 Complies
Test Mode :TX B Mode_CHO01/06/11_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHZz) Power (dBm) Power (W) (dBm) (W)
2412 16.53 0.04 30.00 1.00 Complies
2437 16.43 0.04 30.00 1.00 Complies
2462 16.38 0.04 30.00 1.00 Complies
Test Mode :TX B Mode_CHO01/06/11_Total
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 19.82 0.10 30.00 1.00 Complies
2437 19.67 0.09 30.00 1.00 Complies
2462 19.67 0.09 30.00 1.00 Complies

Report No.: BTL-FCCP-1-1612C204B

Page 105 of 178

Report Version: RO1



3LL @
Test Mode :TX G Mode_CHO01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 24.51 0.28 30.00 1.00 Complies
2437 24.39 0.27 30.00 1.00 Complies
2462 24.26 0.27 30.00 1.00 Complies
Test Mode :TX G Mode_CHO01/06/11_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHZz) Power (dBm) Power (W) (dBm) (W)
2412 2413 0.26 30.00 1.00 Complies
2437 23.89 0.24 30.00 1.00 Complies
2462 23.84 0.24 30.00 1.00 Complies
Test Mode :TX G Mode_CH01/06/11_Total
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 27.33 0.54 30.00 1.00 Complies
2437 27.16 0.52 30.00 1.00 Complies
2462 27.07 0.51 30.00 1.00 Complies
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Test Mode :TX N20 Mode_CHO01/06/11_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 24.98 0.31 30.00 1.00 Complies
2437 24.92 0.31 30.00 1.00 Complies
2462 25.04 0.32 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHZz) Power (dBm) Power (W) (dBm) (W)
2412 23.64 0.23 30.00 1.00 Complies
2437 23.74 0.24 30.00 1.00 Complies
2462 23.80 0.24 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11_Total
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 27.37 0.55 30.00 1.00 Complies
2437 27.38 0.55 30.00 1.00 Complies
2462 27.47 0.56 30.00 1.00 Complies
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Test Mode :TX N40 Mode_CHO03/06/09_ANT 1
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2422 24.76 0.30 30.00 1.00 Complies
2437 24.50 0.28 30.00 1.00 Complies
2452 24.54 0.28 30.00 1.00 Complies
Test Mode :TX N40 Mode_CHO03/06/09_ANT 2
Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHZz) Power (dBm) Power (W) (dBm) (W)
2422 2417 0.26 30.00 1.00 Complies
2437 24.01 0.25 30.00 1.00 Complies
2452 24.09 0.26 30.00 1.00 Complies
Test Mode :TX N40 Mode_CH03/06/09_Total
Frequency Conducted Conducted Max. Limit Max. Limit S
(MHz) Power (dBm) Power (W) (dBm) (W)
2422 27.49 0.56 30.00 1.00 Complies
2437 27.27 0.53 30.00 1.00 Complies
2452 27.33 0.54 30.00 1.00 Complies
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APPENDIX G - CONDUCTED SPURIOUS EMISSION
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Test Mode :

TX B Mode_ANT 1

TX B mode CHO1

® “RBW 100 kHz Marker 4 [T1 ]
“VBW 300 kHz ~41.58 dBm
Ref 20 dBm *Att 30 JdB SWT 10 me 2.397000000 GHz
20 Gffpet 3.5 dB Markfer| 1 [T1
3187 dBm
10 111600000 cue|EN
Mark
L ey D1 3.873 dBm
D |,
Mark|
10
D2 -16.126 HBm
20
|30
|40 4 ‘{
1 5 Y I Il A AM
Wiy (v 4
|60
|70
F2
F1
-80
Start 2.323 GHz 10 MHEHZ/ Stop 2.423 GHz
Date: 25.DEC.2016 13:14:02
TX B mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*YBW 300 kHz ~47.99 dBm
Ref 20 dEm *Att 30 dB SWT 10 me 2.533400000 GHz
20 Gfffet 3.5 dB Marker| 1 [T1

3171 dBm
s61an0non coe|EM

Marker| 2 [T1

BEE] Siz30
a OTUPU0 GEZ |Lve
Marker| 3 [T1
-51132 dBm

2(.500000p00 GHz
B

T e AR AN Y
|-—60
|70
F2
Fl
-850
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 25.DEC.2016 13:19:37
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TX B mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-47.80 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 671.520000000 MHZ

zo Offpet 3.5 dB

[, =
D |,
LVL

10

Dl -16.26 dBPm

|—30

3DB
—40
. T Il
NETMPY M- Y v_l‘v. ‘Iv'nnu ) h"_&ll‘r a A;.J,l MIA i AAIAN TN bAoA
|60
|70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 25.DEC.2016 13:13:37
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-42.81 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 = 14.016000000 GH=z
zo Offpet 3.5 dB
Lo [ 2 ]
&= |,
LVL
10
Dl -16.26 dBPm
20
|—30
3DB
| 40 1
LIRS A partdod PPN TR T TN A Y A |k
ML 44 TS L i T P P kot L MLJNA,NM}{M“WWW
|60
|70
-80

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 25.DEC.2016 13:13:46
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz —-41.44 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 26.316000000 GHz
zo Offpet 3.5 dB
Lo [ 2 ]
o LVL
10
Dl -16.26 dBPm
20
|—30
3DB
1

|—60

|70

—-80

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz

Date: 25.DEC.2016 13:13:54

TX B mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz —-47.40 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.578260000 GH=z
zo Offset 3. dB
o [ 2 |
[7z=w [ IS

LVL

| -10
D1 -16.23 dBm

—20
|-—30

3DB
|—40

k 2
W’_ Lia A N bk e L e A ,Junvlnln.. hI.lu byl
¢ Al A o T ey o o Nty W oo A o
|60
|70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 25.DEC.2016 13:15:39
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*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-44.02 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 = 14.880000000 GHzZ
zo Cffpet 3. dB
1o
L_=q
vz =w 1 I
|-10
D1l —-16.23 dBm:
|20
|20
|40 -
JLaYY TR Y IPSAEITY A T VPPV WPV S W PO WY TS PO Y T | P | PO ﬂ
Aotk i oo iy iy bl AW ol Mgty
|0
|70
—s0

Start 3 GHz

Date: 25.DEC.2016 13:15:47

Ref 20 dBm *Att

30

dB

GHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Stop 15 GHz

Marker 1 [T1 ]
-40.97 dBm
24.867000000 GHz

zo Offset 3.5 dB

|10
L ex
=D |,
| -10
D1 —-16.23 dBm
20
30
|—40

|- &0

|70

—-80

Start 15 GHz

Date: 25.DEC.2016 13:15:56

1.1%

GHz/

Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -47.81 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 2.411540000 GH=z
zo Offpet 3. dB
m [ » |
[7z=w [ I
LVL
10
D1 —-1&.[7 dBm
20
|30
3DB
|40
il d I O W Y UV S T A ) TP T n Y \
SN ) v oo s oAb A
|60
|70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 25.DEC.2016 13:19:13

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.67 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.496000000 GHzZ
zo Offpet 3. dB
m [ » |
[7z=w [ IS
LVL
10
D1 —-1&.[7 dBm
20
|—30
3DB
40 -
o) [APEE Y TN NIV T T AP |l BV I N T T W \ I’
e Bl IS N 2 LTl e e SN g vy vy
|60
|70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 25.DEC.2016 13:19:21
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Ref 20 dBm *Att

*EBW 100 kHz
*VBW 300 kHz

30 dB SWT 1.15 s

Marker 1 [T1 ]
-41.06 dBm
26.385000000 GHz

zo Offpet 3.5 dB

=]

10

DL -16.|7 dBm

|—60

|70

—-80

Start 15 GHz

Date: 25.DEC.2016 13:19:20

1.1% GHz/

Stop 26€.5 GHz
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Test Mode :

TX B Mode_ANT 2

®

TX B mode CHO1

*RBW 100 kHz
*VBW 300 kHz

Marker 4 [T1 ]
-43.38 dBm

Ref 20 dBm *Att 30 dB SWT 10 me 2.395000000 GHz
z0 Cffpet 3. dB Marker| 1 [T1
4148 dBm
|10 g13200n00 coe|EM
Markler| 2 [T1
1 el D1 4.48 dBm
D |,
Marker AjE
—10
z.fﬁﬂoooo oo“df[z
D2 -15.52 dPm \
—20 \
|30
( 3DB
|40 o+ d
- Il 1 ) ™ | /IIV\]
hAF \Yaarivy LN PO
|- 60
|70
F2
Fl
-80
Start 2.323 GHz 10 MHEHZ/ Stop 2.423 GHz

Date: 10.JAN.2017 10:12:46
TX B mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*YBW 300 kHz -48.23 dBm
Ref 20 dBm *Att 30 dB SWT 10 me 2.547800000 GEz
20 Offfet 3 dB Marker| 1 [T1
4l 60 dBm
|10 s51400000 cue |EN
1
Marker| 2 [T1
im ngg b “E0lés aBm
=l I
A UUPUU GEZ | Lvn
u Marker| 3 [T1
A -50|86 dBm
10
'[U 2|.-500000p00 GEHZ
r D2 —1%.402 HBEm
27 \
-3
\ 3DE
|- 4o
WY ]
A y ) )
| o , A bt N Ly
v oY YA
|60
|70
T2
Fl
—-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 10.JAN.2017 10:17:02
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TX B mode CHO1 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz —-46.92 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 671.520000000 MHZ
zo Offpet 3.5 dB
Lo [ 2 ]
o LVL
10

D1 —-15./49 dBm
20
|—30
3DB

|—60

gt A G gy t

Date:

Start 30 MHz 297 MHzZ/ Stop 3 GHz

10.JAN.2017 10:12:21

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.19 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.832000000 GHzZ
zo Offpet 3. dB
m [ » |
o LVL
10

D1 -15.149 dBm
|20
|30
3DB
|40 3
| { 1w LA F PSR WO EVE O | T T 1) T NP TR | N T
R A hadi i e e N LIRS A

|50
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
: 10.JAN.2017 10:12:320
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*EBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-40.83 dBm

10

Ref 20 dBm *Att 30 dB SWT 1.15 s 21.854000000 GHz
zo Offpet 3.5 dB
D1 —-15./49 dBm

|—60

|70

—-80

Date:

Start 15 GHz

10.JAN.2017

10:12:38

1.1% GHz/

Stop 26€.5 GHz

TX B mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-45.16 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 695.280000000 MHZ
zo Offset 3.5 dB
|10
&= |,
| -10
D1 -15./66 dBm
—20
|-—30
|—40
2
% A gt II | PP Y | b bk poud b oY W Al PN |
SE s gy Y < P ddr - e
|60
|70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 10.JAN.2017 10:14:51
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.87 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.808000000 GHzZ
zo Offset 3 dB
10 [ A ]
L ex
[rz=w [ I
LVL
10
D1 -15./66 dBm
|20
|30
3DB
|40 T
PE ¥ TP T I PRVIONE 1| APSUARR OV AR LN TR 1 1 POl T W YA | M- A f"
i s i Rt SV Py G
|0
70
-80
Start 3 GHz 1.2 GHz/ Step 15 GHz
Date: 10.JAN.Z2017 10:14:59
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.85 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 26.155000000 GH=z
zo Offset 3 dB
10 [ A ]
L ex
[7z=w [ IS
LVL
10
D1 -15./66 dBm
|20
|30
3DB
1
- Mr’lﬂt‘“
|50
|0
70
-80
Start 15 GHz 1.1% GHz/ Stop 26.5 GHz
Date: 10.JAN.Z2017 10:15:08
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TX B mode CH11 (10 Harmonic of the frequency)
*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -46.46 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 724.980000000 MHZ
zo Offpet 3. dB
m [ » |
0 LVL
10
D1 -15.142 dBm
20
|30
3DB
|40
2
Hawﬁnll.l. a .I.l.u ALY LA AP AN A JLIL Lo b b
N o WA oA R A N-Pyhgy 4 Pk
|50
70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
10.JAN.2017 10:16:37
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-43.57 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.544000000 GHzZ
zo Offpet 3. dB
m [ » |
-0 LVL
10
D1 -15.142 dBm
20
|30
3DB
|40 T
bod .ot ol Ao v LA b ot TN PURIFI MR | T Y ..rj
Wby i gl WAy ot R
|50
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
10.JAN.2017 10:16:45
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Marker 1 [T1 ]
-40.84 dBm
26.477000000 GHz

zo Offpet 3.5 dB

=]

10

D1 -15./42 dBm

|—60

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:16:54

1.1% GHz/

Stop 26€.5 GHz

3DB
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Test Mode :

TX G Mode_ANT 1

Ref 20

dBm

*Att

30

TX G mode CHO1

*RBW 100 kHz Marker
*V¥BW 300 kHz
dB SWT 10 ms 2

4 [T1 ]
-31.
-4000000

57 dBm
00 GHz

zo0 Cff

|10

Marker

1 [Tl
2
A00a00

49 dBm
00 cH

2 dBm

Marker

2 [T

D1 2.49
&= [,

Marker

[Tl
-47

D2 —(17.508 HBm

1390000

—z0

), o .wa"‘w’

s b g sdyg
\r )

b s #.dqﬁuﬂx

F2

Fl

Start 2.323 GHz

10 MH=z/

Stop 2.423 GHz

Date: 25.DEC.2016 13:28:43
TX G mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -47.60 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.484800000 GHz
20 Cffset 3 dB Marker| 1 [T1
2178 dBm
10 464400000 cH
1 Marker| 2 [T1
L e D ﬂ777 dBm 4 <5
=l I |
v B oUpUU GHZ
“ﬁhhw Marker| 3 [T1
10 -50158 dBm
B ‘ 2l-s00000po0 GEHZ
| D2 —14.223 {Bm
20/ \
. ‘\H\
—40 W
4
| <o [[uu bl oy .N.;.Vl,ul WWLVHL\,V.UIW - .LL_'_.JWJ
|0
|70
F2
rl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 25.DEC.2016 13:34:17

LVL
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TX G mode CHO1 (10 Harmonic of the frequency)

*EBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

—-47.66 dBm

Date:

Date:

Ref 20 dBm *Att 30 4B SWT 300 ms 2.322840000 GH=z
zo Offpet 3 dB
Lo [ 2 ]
0 LVL
10
I N an
|—30
3DB
—40
2
90 A MWA\‘;I\, T ATt AN alrdot, ke AU
|60
|70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
25.DEC.2016 13:28:18
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.03 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.040000000 GHzZ
zo Offpet 3 dB
Lo [ 2 ]
o LVL
10
I N an
|—30
3DB
—40 T
o i Akt NP T TIL T T N ) ﬂ
) iy AtAR PP o AL T K B VA SV SV TV TTYY 7Y P e T Vg |
|60
|70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

25.DEC.2016

13:28:27
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Date:

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz ~41.38 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 24.913000000 GHz
20 Cfffet 3.5 dB
m [ » |
o LVL
10

b1 19003 ap
|30

3DB
1

|—60

|70

—-80

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz

25.DEC.2016 13:28:35

TX G mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -47.71 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.382240000 GHz
zo Offset 3. dB
10 [ A ]
- LVL
-10
- D1 -18.81 dBm
|-—30

3DB

|—40
\ Y Lu
Aol .ut l AJI L dl A “‘I\I.IUJ ’\.;V o I'v Il l“v"‘-“‘“"“h —M Al " v l‘v ] L v\w ndw
|60
|70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz

: 25.DEC.2016 13:32:23
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.2 s

Marker 1 [T1 ]
-43.35 dBm
14.568000000 GHz

zo Offset 3.5 dB

L ex
=]

-10

D1 -18.181 dBm

|—40

|- &0

AT EN ST N RSPV TR LTTRTPRVIE VWL S

el

A e 1 v A

|70

—-80

Start 3 GHz

Date: 25.DEC.2016 13:32:32

Ref 20 dBm *Att

1.2 GHz/

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Stop 15 GHz

Marker 1 [T1 ]
-41.44 dBm
23.418000000 GHz

zo Offset 3.5 dB

L ex
=]

-10

D1 -18.181 dBm

|- &0

|70

—-80

Start 15 GHz

Date: 25.DEC.2016 13:32:40

1.1% GHz/

Stop 26.5 GHz
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TX G mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -47.77 dBm
dBm *Att 30 dB SWT 300 ms 1.431840000 GHz

zo Off

|10

10

D1 —159.05 dBm

|—30

- I

;

P UTH T A R IR WYY AN " Magshed Ak

|—60

A JMAR AT A A AL ARt e Jn TR e 8 Adengpachir

g
d

Start 3

0 MHzZ 297 MHzZ/ Stop 3 GHz

25.DEC.2016 13:33:52

*RBW 100 kHz Marker 1 [T1 ]

Date:

*VBW 300 kHz —-43.50 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 = 13.968000000 GH=z
zo Offpet 3.5 dB
Lo [ 2 ]
-0 LVL
10
- D1 -19.005 dEm
|—30
3pB
|40 4
VL CRY V| . N P T I RTPRR O | m ok L m I.P
W R Lihaca S S AR S A g LA PR R
|60
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
25.DEC.2016 13:34:01
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Marker 1 [T1 ]
-40.15 dBm
26.500000000 GHz

zo Offpet 3.5 dB

=]

10

D1 —159.05 dBm

|—60

|70

—-80

Start 15 GHz

Date: 25.DEC.2016 13:34:09

1.1% GHz/

Stop 26€.5 GHz
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Test Mode : |TX G Mode_ANT 2

TX G mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -30.36 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.400000000 &Hz
20 Cffpet 3.5 dB Markler| 1 [T1
4158 dBm
10 413400000 cue|EW
Markler| 2 T1
OEE D1 4.57 aEm (r1 §
&= |,

Marker|[3

D2 —15.424 d&Bm

|—20 \
—z0

1
2’390000 00 Gﬂfz

3DB
|40 J
- [TV ICERTY W I ot s kP A i MA}‘“}
""Wﬂll‘ v g gy R g Y MW
|60
|70
F2
rl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 10.JAN.2017 10:20:01
TX G mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.38 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.547000000 GHz
20 Cffset 3.5 dB Marker| 1 [T1
3f92 dBm
|10 dcodoonon cuz |EM
1 Marker| 2 [T1
L ex] %‘3.916 dBm SRS (A —
= il I
et A UUPUU GEZ | Lvn
\, Marker| 3 [T1
10 48127 dBm
B J 2|-c00000p00 GEZ
{ D2 -14.084 HEm

4
\IM\M\.MV\ RLNTTL. AT (R T TR R AT

|50 y 4 NI L a4

|-—60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 10.JAN.2017 10:23:42
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TX G mode CHO1 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-47.69 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.465400000 GHz

zo Offpet 3.5 dB

[, =
D |,
LVL
-10
D1 —17.188 dBm:
20

|—30

E
16O wlhor ko P (U YOO PR T S P Y | Y I PPy
ey Sy vkt g T i VAR AL e b v e v

|—60

Start 30 MHz 297 MHzZ/ Stop 3 GHz

Date: 10.JAN.2017 10:19:237

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.51 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 = 14.088000000 GH=z

zo Offpet 3.5 dB

Lo [ 2 ]

10

D1 —-17./88 dBm

|—30

e S B i T e e T e v v

|—60

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 10.JAN.2017 10:19:45
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.97 dBm

=]

Ref 20 dBm *Att 30 dB SWT 1.15 s 21.923000000 GHz

zo Offpet 3.5 dB

10

D1 —-17./88 dBm

|—60

|70

—-80

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz

Date: 10.JAN.2017 10:19:53

Date

TX G mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -46.32 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.358480000 GH=z
zo Offset 3. dB
10 [ A ]
- LVL
10

D1 -18.51 dBm
—20
|-—30
3DB
|—40
] Lw
T TN b A FEN NP W Y. PSR BT ...J\pv b s

[ A W i A U MO -
|60
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz

0 10.JAN.2017 10:21:383
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*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-43.08 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.640000000 GHzZ
zo Offset 3. dB
10 [ A ]
L ex
[rz=w [ I
LVL
10
D1 -18.51 dBm
|20
|30
3DB
| .0 3
addd ke PRV T UF O P00 | UL ¥V (DR [ TR Y , .I,}lﬁ
B I af o e B Ay o b Ay
|0
70
-80
Start 3 GHz 1.2 GHz/ Step 15 GHz
Date: 10.JAN.2017 10:21:46
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.73 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 26.339000000 GH=z
zo Offset 3. dB
10 [ A ]
L ex
[7z=w [ IS
LVL
10
D1 -18.51 dBm
|20
|30
3DB
|40 1

|- &0

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:21:54

1.1% GHz/

Stop 26.5 GHz
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TX G mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -46.55 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 475.500000000 MHZ
zo Offpet 3. dB
m [ » |
[vz=w 1 N
LVL
|-10
D1 -18.21 dBm
|20
|30
3DB
|40
2
ok IIJ i I b 1 Y] L\L M I
o< Ut iy it S e i W cidyla
|60
|--70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz

Date: 10.JAN.2017 10:23:18

*RBW 100 kHz Marker 1 [T1 ]

*YBW 300 kHz -43.68 dBPm
Ref 20 dBm *Att 30 dB SWT 1.2 = 14.064000000 GHZ
zo COffget 3. dB
[, =
=D |,

LVL

-10
D1 -18.21 dBm

20
30

3DB

Mgl 3ok Ao Pt P At e Pk i b nﬂ.llnll‘lnlllw I by JA
i Wl A g N Ada i RTURTS na S
|—60
70
—-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 10.JAN.2017 10:23:26
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*EBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]

-41

.59

dBm

=]

10

Ref 20 dBm *Att 30 4B SWT 1.15 s 20.497000000 GH=z
zo Offget 3. dB Marker| 1 [T1
-411L59 dBm
0l 497000000 =H
D1 -18.21 dBm

|—60

|70

—-80

Start 15 GHz

Date: 10.JAN.2017

10:23:35

1.1% GHz/

Stop 26€.5 GHz

Report No.: BTL-FCCP-1-1612C204B

Page 133 of 178
Report Version: RO1



3L

w
=l
(=

sl

A,
f@yg
WEER

Test Mode :

TX N-20M Mode_ANT 1

TX HT20 mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -29.50 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.399600000 &Hz
20 Cffpet 3 dB Markler| 1 [T1
3172 dBm
|10 410200p00 cue|EW
Markler| 2 [TI
L FH D1 3.719 dBm : 2
- 4 dBm
= |, WA
- ‘U“ Al ERTEN
Markler [Tl
o -47138 It
B z|-390000h00 cHZ
D2 -16.281 {Bm
|20
| 0o h |
M 3DB
40 ,‘F},,
At Lo AU Ao M s AL et
&' il [ e ad 1% SR | U e
|60
|70
F2
rl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 25.DEC.2016 13:35:49
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -46.75 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.483800000 GHz
20 Cffset 3 dB Marker| 1 [T1
2160 dBm
|10 460600000 cue|EN
m 1 Marker| 2 [T1
in] 5518 dBm =4 51 dBm
&= |, T
v vu A TUP00 GEZ |wve
u Marker| 3 [T1
10 -459033 dBm
B l 2l-s00000po0 GEHZ
i D2 —17} 402 HBEm
ZE \
|-z
\“y[ \WL 3pB
Mo I
{
| .o 541\. ARG b .il.% (INTN ") i.."AVAM. Wl J'w’ﬂll .
|0
|70
F2
rl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 25.DEC.2016 13:46:28
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TX HT20 mode CHO01 (10 Harmonic of the frequency)
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -46.06 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 2.322840000 GH=z
zo Offpet 3 dB
m [ » |
ez
[vz=w 1 N
LVL
|-10
D1l -17.17 dBm
|20
|30
3DB
|40
2
Sty ‘k,ﬂvA"L\lA [ . 'I‘,,.,_""-..'-vil 1 VRN VR B “’lu.w L‘nwl Tl
|60
|--70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 25.DEC.2016 13:35:24
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.07 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.352000000 GHzZ
zo Offpet 3 dB
m [ » |
ez
& |,
LVL
|-10
D1l -17.17 dBm
|20
|30
3DB
|40 T
P T PN YW JVWNIA AP [ N .Wr
|60
|--70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 25.DEC.2016 13:35:33
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz —-40.57 dBm
Ref 20 dBm *Att 30 4B SWT 1.15 s 24.821000000 GH=z
zo Offpet 3. dB
m A |
o LVL
|10

D1l -17.17 dBm
|-z0
|30
1 3DB

|50
|—60
|70
—-80

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz

Date: 25.DEC.2016 13:35:41

TX HT20 mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz —-47.06 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.340660000 GH=z
zo Offset 3. dB
10 [ A ]
- LVL
-10
D1 -16.[8 dBm
—20
|-—30
3DB
|—40
2
| J b abe A A 1 L At ud b L ml‘M TPV AT |
M P ity Ao o gt G i - by Mo
|60
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz

: 25.DEC.2016 13:44:49
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® *RBW 100 kHz Marker 1 [T1 ]
*WBW 300 kHz -43.97 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 = 14.040000000 GHZ
zo Cffpet 3. dB
10 [ 2]
vz =w 1 I
LVL
|10
D1 -16.8 dBm
|20
|30
3DB
|40 -
AR Aol adad Luad PN YU W1\ P RPN AT A Y iyl N, "L
AT M AT A Ao - A ¥ M UoFT SN ST S P
|- 60
|70
—-80
Start 3 GHz 1.2 GHz/ Step 15 GHz
Date: 25.DEC.2016 13:44:57
® *RBW 100 kHz Marker 1 [T1 ]
*WBW 300 kHz -40.83 dBPm
Ref 20 dBm *Att 30 dB SWT 1.15 =3 26.086000000 GHz
zo Cffpet 3. dB
10 [ 2]
vz =w 1 I
LVL
|10
D1 -16.8 dBm
|20
|30
3DB
1
|10 -
|0
|- 60
|70
—-80
Start 15 GHz 1.1% GHz/ Stop 26.5 GHz
Date: 25.DEC.2016 13:45:05
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TX HT20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-47.10 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.548560000 GHz

zo Offpet 3.5 dB

[, =
D |,
LVL

10

D1 —-17./63 dBm

|30
3DB
|40
J 2
5 Y YO T | P | N PRI I L\AI\ ALY
Lt L s e e T Wik it i Gockid A kdasf N4 o
|50
70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 25.DEC.2016 13:46:04
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-42.57 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 13.992000000 GHzZ
zo Offpet 3. dB
m [ » |
=D |,
LVL
10
D1 -17./63 dBm
20
|30
3DB
| a0 1
ey, | YR IOV T IV YR THTTIN W T PO N v | i A r
ey My Y b gty ok g Ty
|50
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 25.DEC.2016 13:46:12
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*EBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-40.78 dBm

=]

10

Ref 20 dBm *Att 30 dB SWT 1.15 s 26.247000000 GHz
zo Offpet 3.5 dB
D1 —-17./63 dBm

|—60

|70

—-80

Start 15 GHz

Date: 25.DEC.2016

13:46:20

1.1% GHz/

Stop 26€.5 GHz
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Test Mode : [TX N-20M Mode_ANT 2

TX HT20 mode CHO1

® *RBW 100 kHz Marker
*V¥BW 300 kHz

4 [T1 ]
-32.
Ref 20 dBm *Att 30 dB SWT 10 ms 2.398400000

85

dBm
GHz

20 Cffpet 3.5 dB Marker

|10

1 [Tl
i
413400

86
Qg

T D1 4.857 dBm Marker

2 [T1

1

Marker

By Cizganny)
3 [Tl
-44

40

D2 —(15.143 {&Bm

320000

00

|—20 J
| =0 4

i
A daatip) v.w\quKkMAMMMMMWMMW

(i

F2

Fl

Start 2.323 GHz 10 MHz/

Date: 10.JAN.2017 10:26:08

TX HT20 mode CH11

® *RBW 100 kHz Marker
*WBW 300 kHz

Stop 2.423 GHz

4 [T1 ]
—45.
Ref 20 dBm *Att 30 dB SWT 10 ms 2.485000000

41

dBm
GHz

20 Cffpet 3.5 dB Marker

1 [T1
i
464600

98
a0

dBm
cH

aBm Marker

2 [T1

—47

27

dBm

Marker

- as)
3 [Tl
-49

Lepv)

40

GHZ

dBm

-500000

0o

GHz

2
D2 715&021 B

“%k 4
|- s0 w&w- N ITISNTRY IR Y]

Date: 10.JAN.2017 10:29:16

|-—60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

LVL

3DB
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TX HT20 mode CHO01 (10 Harmonic of the frequency)
® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz —44.74 dBm
Ref 20 dBm *Att 30 JdB SWT 300 ms 2.358480000 GHz
20 Offgpet 3.5 dB
m A |
[vz=w 1 N
LVL
| -10
D1 -15.]9 dBm
20
|30
3DB
|40
2
O i 5 MM A At I bl .1./'““ S PRI
W LAY SV L VR e N s i S ot <4y Ay ol
|- 60
|70
—-80
Start 30 MHzZ 297 MHzZ/ Stop 3 GHz
Date: 10.JAN.2017 10:25:44
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~43.52 dBm
Ref 20 dBm *Att 30 JdB SWT 1.2 = 14.016000000 GHz
20 Offgpet 3.5 dB
m A |
=g |,
LVL
| -10
D1 -15.]9 dBm
|20
|30
3DB
|- 40 1
&st\a,wwan..ala.h..x.. PN (AP O S W Y PR ST WM
ke Pt uhdd At eyl s Ty
|—60
|70
—-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 10.JAN.2017 10:25:53
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Marker 1 [T1 ]
-41.73 dBm
24.821000000 GHz

zo Offpet 3.5 dB

10

DL -15.19 dBm

|—60

|70

—-80

Date:

Start 15 GHz

10.JAN.2017 10:26:01

TX HT20 mode CHO06 (10 Harmonic of the frequency)

Ref 20 dBm *Att

1.1% GHz/

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 300 ms

Stop 26€.5 GHz

Marker 2 [T1 ]
-46.54 dBm
475.500000000 MHZ

zo Offset 3.5 dB

|10

-0

-10

D1 -15.31 dBm

|-—30

|- &0

KV“JWVW M Ak Ak
W&Wmuk NG - e v

—-80

Date:

Start 30 MHz

10.JAN.2017 10:27:15

297 MHz/

Stop 3 GHz
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*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-44.08 dBm

s g

|- &0

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:27:32

1.1% GHz/

Stop 26.5 GHz

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.136000000 GHzZ
zo Offset 3. dB
o [ 2 |
M
[rz=w [ I
LVL
-10
D1 -15.31 dBm
—20
|-—30
3DB
|—40 T
\..vug&ﬂd LiArk st g AR A bl v plAlo A kA | 2 oA .l.,}
v 15V vt ol g A=k oAbl SN IV
|60
|70
-80
Start 3 GHz 1.2 GHz/ Step 15 GHz
Date: 10.JAN.Z2017 10:27:24
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.81 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 26.293000000 GHz
zo Offset 3. dB
o [ 2 |
M
[7z=w [ IS
LVL
-10
D1 -15.31 dBm
—20
|-—30
3DB
|—40
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*EBW 100 kHz
*VBW 300 kHz

TX HT20 mode CH11 (10 Harmonic of the frequency)

Marker 2 [T1 ]
-44.93 dBm

Ref 20 dBm *Att 30 4B SWT 300 ms 2.400060000 GH=z

zo Offpet 3. dB

|10
[7z=w [ I

10

D1 -16.(08 dBm

20

|—30

—40

J
phs aude s l A T MY 2l L | A ..IM/J N Al.j
ARAINACAY Sl g AP g Ruddheie. Nau' 4

|60

|70

-80

Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 10.JAN.2017 10:28:51
® *RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz —-44.35 dBm

Ref 20 dBm *Att 30 4B SWT 1.2 s 13.944000000 GHzZ

zo Offpet 3. dB

|10
[7z=w [ IS

10

D1 -16.(08 dBm

20

|—30

—40 T

bt s ol e bl L o W I U UIN [T I O (I 1 I X 1 |It‘

AP e et At et Aada e rs N’VW'\'\J'WWW

|60

|70

-80

Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 10.JAN.Z2017 10:29:00
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Marker 1 [T1 ]
-41.51 dBm
26.477000000 GHz

zo Offpet 3.5 dB

=]

10

D1 -16./08 dBm

|—60

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:29:08

1.1% GHz/

Stop 26€.5 GHz
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Test Mode : |[TX N-40M Mode_ANT 1

®

TX HT40 mode CHO3

*EBW 100 kHz

Marker 4 [T1 ]

*VBW 300 kHz -29.78 dBm
Ref 20 dBm *Att 30 4B SWT 20 ms 2.400000000 GHz
zo Offpet 3 dB Marke¢r| 1 [T1
1(18 dBm
|10 410200000 =H
Marker| 2 [T19 S
= | D1 1.18]1 dBm m
- 41T z
Mark 1
-3 69 m
-10
ql-zo000hpoo GE\Z
- D2 -[18.819 HEm ,\
|-30 \
|40 MN
N g L poplanpod et hodp an
|60
70
Fz
Fl
-80 |
Start 2.245 GHz 20 MHzZ/ Stop Z.445 GHz
Date: 25.DEC.2016 13:48:27
TX HT40 mode CH09
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -37.09 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.484400000 GH=z
z0 Offgpet 3 dB Marker| 1 [T1
2118 dBm
|10 454400000 EH
1 Marker| 2 [Tj” s
B DY 2.18[1 dB — e
o A TUpOT GEZ
Marker| 3 [T1
10 49162 dBm
2l.500000000 GHz
D2 -pL7.819 HABm
20
30
a
|40 "
| =0 MY\ALJ‘AL Ny Ad, L " U RN T I ik
A N Vi SN e PV O
|60
70
F2
Fl
-80
Start 2.43 GHz 20 MHz/ Stop 2.63 GHz
Date: 25.DEC.2016 13:51:13

3DB

LVL
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TX HT40 mode CHO3 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-45.93 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 475.500000000 MHZ
zo Offpet 3. dB
m [ » |
=D |, )
LVL
10
D1l -17.81 dBm
20
|—30
3DB
—40
2 )‘J \«J\
A =ik lI il w_‘lulw'l"kllli’ \!—w 4 M“Jrll.l.lv' W s '-ww“wv
|50
70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 25.DEC.2016 13:48:01
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.29 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.208000000 GHzZ
zo Offpet 3. dB
m [ » |
[7z=w [ IS
LVL
10
D1l -17.81 dBm
20
|—30
3DB
—40 T
Wnllﬂ A, ! A PN T B T N Y ) ol r
Lo % PGNP N P A o g PP
|50
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 25.DEC.2016 13:48:10
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Ref 20 dBm *Att

30 dB

*EBW 100 kHz
*VBW 300 kHz
SWT 1.15 s

Marker 1 [T1 ]
-40.98 dBm
24.637000000 GHz

zo Offpet 3.5 dB

=]

10

D1 —-17.81 dBm

|—60

|70

—-80

Start 15 GHz

Date: 25.DEC.2016 13:48:19

1.1% GHz/

*RBW 100 kHz
*VBW 300 kHz

Stop 26€.5 GHz

TX HT40 mode CHO06 (10 Harmonic of the frequency)

Marker 2 [T1 ]
-45.82 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 475.500000000 MHzZ
zo Offset 3. dB
|10
&= |, |
” LVL
-10
D1 -17.98 dBm
—20
|-—30
|—40
I MMJ \
Bl V1Y N Y Ll b M NI act Lol F W Y T
i e U L, By v L g e ) AN o
|60
|70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 25.DEC.2016 13:49:29
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*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-42.84 dBm

Date: 25.DEC.2016 13:49:37
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.23 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 26.431000000 GH=z
zo Offset 3. dB
|10
ez
[7z=w [ IS
-10
D1 -17.98 dBm
20
|30
1]
|40
|- S0
|0
-70
-80

Start 15 GHz

Date: 25.DEC.2016

13:49:4¢6

1.1% GHz/

Stop 26.5 GHz

Ref 20 dBm *Att 30 dB SWT 1.2 = 14.112000000 GHz
zo Cffset 3.5 dB
10 [ A ]
o_ex
vz =w 1 I
LVL
|-10
D1 -17./98 dBm
|20
|30
3DB
|40 1
PRTY T A b [N PR CH T PO METE A Y | aha Py b
s S AP o A - U AR LA
|- &0
|70
—-80
Start 3 GHz 1.2 GHz/ Step 15 GHz
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TX HT40 mode CHO09 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -46.02 dBm
Ref 20 dBm *Att 30 4B SWT 300 ms 475.500000000 MHZ
zo Offpet 3. dB
Lo [ 2 ]
[7z=w [ I
q LVL
10
— n1 10 Ae
|—30
\‘ 3DB
—40
P \K
\vjv; 1 ) I A bl ol . ) Ak i) " AAJJ L A )
o Lo S had\d T ¥ 7 TS V W
|60
|70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz

Date: 25.DEC.2016 13:50:49

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.72 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.184000000 GHzZ
zo Offpet 3. dB
Lo [ 2 ]
[7z=w [ IS
LVL
10
- n1 10 Ae
|—30
3DB
40 -~
ghbgula.l A Y U T P TV A PO 1 N A N T T .A-M
LS i kgl o A iR Ao s
|60
|70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 25.DEC.2016 13:50:57
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*EBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-40.90 dBm

=]

Ref 20 dBm *Att 30 4B SWT 1.15 s 26.293000000 GH=z
zo Offpet 3. dB
|10
)
10
— n1 10 Ae
|—30
1
40 MM
|—50
|60
|70
-80
Start 15 GHz 1.15% GHz/ Stop 26.5 GHz
Date: 25.DEC.2016 13:51:06
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Test Mode : [TX N-40M Mode_ANT 2

TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -31.18 dBm
Ref 20 dBm *Att 30 4B SWT 20 ms 2.394600000 GHz
20 Cffpet 3.5 dB Marker| 1 [T1
3159 dBm
|10 q10200p00 cue|EW
Marker| 2 [T1
L e D1 3.5807 dBm ¥ -
&= |,
A BAA
Mark [T
-3kl 28 i

ql-390000p00 cHZ
D2 -16.413 HBm

oraph i pA iy R MMMW{’\

FZ

Fl

Start 2.245 GHz 20 MHz/ Stop 2.445 GHz

Date: 10.JAN.2017 10:31:09

TX HT40 mode CHO09

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -35.67 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 2.484400000 GHz

20 Cffset 3.5 dB Marker| 1 [T1
3t16 dBm
L 10 449600000 SH “
1 Marker| 2 [T1

1= 0] 3.1¢ dB 4

BEes
4 BT

B TUP00 GEZ |wve
Marker| 3 [T1
—-45L 00 dBm
2(.500000000 GH=z

D2 -Jl6.84 dPm

—30

—40

| <o Lu\hl"i-ul M, ¥ uﬁ\".lq. o

A I |.er’l_. Loy '
|-—60
|70
F2
Fl
-80
Start 2.43 GHz 20 MHzZ/ Stop 2.63 GHz

Date: 10.JAN.2017 10:33:32
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TX HT40 mode CHO03 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-47.22 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 475.500000000 MH=Z

zo Offpet 3.5 dB

|10 [ » |
[7z=w [ I
LVL
10
- D1 -18.82 dBm

|—30

3DB
|40
T M/VJ L
b okt ..W.I__' TP W Y R A A s L“Uvﬁ\u"
o e kKl S AR SU
|50
70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 10.JAN.2017 10:30:45
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.44 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.040000000 GHzZ
zo Offpet 3. dB
m [ » |
[7z=w [ IS
LVL
10
- D1 -18.182 dBm
|30
3DB

wg\mﬂwl.hjl{;’;v‘_l\!“ J;nvnwk\“l,.\ h.u\rf"tr'}'u'l Y-tk 4 ww.l .nl'\me

|—60

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 10.JAN.2017 10:30:53
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*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -40.48 dBm
Ref 20 dBm *mtt 30 dB SWT 1.15 s 23.372000000 GHz
zo Gffpet 3.5 dB
|10 [ » |
o LVL
10
- D1 -18.82 dBm
|—30

1 3DB

|—60

|70

—-80

Start 15 GHz 1.15% GHz/ Stop 26.5 GHz

Date: 10.JAN.2017 10:31:01

TX HT40 mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -46.20 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.328780000 GHz
zo Offset 3. dB
10 [ A ]
== |, )
LVL
-10
D1 -16.[76 dBm
—20
|-—30
3DB
|—40 L«\
o S l'\WA"V"vllw'-' ST It leyju v;ﬂ.l"‘.nl oY
|60
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 10.JAN.Z2017 10:31:59
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Ref 20 dBm *Att

30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 1.2 s

Marker 1 [T1 ]
-44.28 dBm
14.904000000 GHz

zo Offset 3.5 dB

L ex
=]

-10

D1 -16.76 dBm

Madhoun il b 1 TR
WA P

An o AN kol
e

£
19
3

|- &0

b

|70

—-80

Start 3 GHz

Date: 10.JAN.2017 10:32:07

Ref 20 dBm *Att

30

1.2 GHz/

*RBW 100 kHz
*VBW 300 kHz
dB SWT 1.15 s

Stop 15 GHz

Marker 1 [T1 ]
-41.55 dBm
26.408000000 GHz

zo Offset 3.5 dB

L ex
=]

-10

D1 -16.76 dBm

|- &0

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:32:15

1.1% GHz/

Stop 26.5 GHz
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TX HT40 mode CHO09 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -46.57 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 475.500000000 MH=Z

zo Offpet 3.5 dB

m [ » |
[7z=w [ I
r LVL

10

D1 —-17.]16 dBm

|—30

3DB
|40
ihyiQ T K
. Aw" ) U THEPUNRT | Aoty oA ..wn.lﬂl”‘pb TN YT PN
|60
70
-80
Start 30 MHz 297 MHzZ/ Stop 3 GHz
Date: 10.JAN.Z2017 10:33:08
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-44.27 dBm
Ref 20 dBm *Att 30 4B SWT 1.2 s 14.976000000 GHzZ
zo Offpet 3. dB
m [ » |
[7z=w [ IS
LVL
10
D1l -17.16 dBm
20
|30
3DB

TR N TP PO DV R | O TR UNITN £ 1718 1 WY DRPYIN TRT AP VOV W | ) P Lfv
WA M agy-ekiarhu OV i A R GICAR Ao

|—60

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 10.JAN.2017 10:33:16
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Ref 20 dBm *Att

*RBW 100 kHz
*VBW 300 kHz
30 dB SWT 1.15 s

Marker 1 [T1 ]
-41.56 dBm
26.431000000 GHz

zo Offpet 3.5 dB

=]

10

D1 —-17.]16 dBm

|—60

|70

—-80

Start 15 GHz

Date: 10.JAN.2017 10:33:24

1.1% GHz/

Stop 26€.5 GHz
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APPENDIX H - POWER SPECTRAL DENSITY
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Test Mode :TX B Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit Result
esu

(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)

2412 -11.69 0.0678 8.00 Complies

2437 -12.35 0.0582 8.00 Complies

2462 -12.40 0.0575 8.00 Complies

TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
. [~ |

|-10

-20

it

| 40 |

| oo |

|

|70

W

-80

Date: 25.DEC.2016

Center 2.412 GHz

13:14:11

2.5 MHz/

Span 2% MHz
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Ref 20 dBm

TX CHO06

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 =

Marke

r 1 [Tl ]
-12.35 dBm
2.438200000 GHz

20 Off

F-10

20

A /

40

50

Wy

Date:

Center 2.437 GHz

2.5 MHz/

Span 25 MHz

25.DEC.2016 13:16:05
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.40 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.462750000 GHz
20 Offpet 3 dB
10

20

F-30

MWMMJ*\WMMW

|40

\,

ey

Date:

Center 2.462 GHz

25.DEC.201e 13

2.5 MHz/

124:20

Span 25 MHz
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Test Mode :TX B Mode_CHO01/06/11_ANT 2
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -9.70 0.0678 8.00 Complies
2437 -10.84 0.0582 8.00 Complies
2462 -11.61 0.0575 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
. [~ |
= - LVL
.. T
| ., , Vh\u
Mw U U 3DB
| =0 /Lf/v I
P A
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2017

10:13:41
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TX CHO06

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -10.84 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.436200000 GHz

20 Offget 3.% dB

Lo =
==z |,
LVL
1

F-10

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2017 10:15:17

TX CH11

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -11.61 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.464000000 GHz

20 Cffpet 3.% dB

=
B |,
LVL
10 z

; TR -

W/ \m

Center 2.462 GHz 2.5 MHZ/ Span 25 MHz

Date: 10.JAN.Z2017 10:18:00
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Test Mode :TX B Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -8.68 0.1355 8.00 Complies
2437 -9.34 0.1164 8.00 Complies
2462 -9.39 0.1151 8.00 Complies
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Test Mode :TX G Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -13.41 0.0456 8.00 Complies
2437 -13.66 0.0431 8.00 Complies
2462 -13.33 0.0465 8.00 Complies
TX CHO1
® :RBW 3 kHz Marker 1 [T1 ]
1 =
=a o LVL
| .o WMWM MMMI“[MMM mvlulg, \
| .o IJ‘N Mu o
s Y
! gl
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 25.DEC.2016

13:28:52
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TX CHO06

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz —-13.66 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.435750000 GHz

zo Coffpet 3.% dB

=
&= |,
LVL
-10 -+

Center 2.437 GHz 2.5 MHz/ Span 25 MHz
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Test Mode :TX G Mode_CHO01/06/11_ANT 2
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -11.46 0.0714 8.00 Complies
2437 -12.92 0.0511 8.00 Complies
2462 -12.25 0.0596 8.00 Complies
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Test Mode :TX G Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -9.32 0.1171 8.00 Complies
2437 -10.26 0.0941 8.00 Complies
2462 -9.75 0.1060 8.00 Complies
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Test Mode : TX N-20M Mode_CHO01/06/11_ANT 1
Frequency Power Density Power Density Max. Limit Result

esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -12.78 0.0527 8.00 Complies
2437 -12.56 0.0555 8.00 Complies
2462 -13.24 0.0474 8.00 Complies
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Ref 20 dBEm

TX CHO6

*REBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1
-12.56 dBm

*Att 30 dB 2.438300000 GHz

z0 Offpet 3.5 dB

L rd
zew

=
A\IJ\UMUAMWAMHMWM N\NLU‘NWWUUM g
| "

Center 2.437 GHz

Date: 25.DEC.2016

20 dBm

2.5 MHzZ/ Span 25 MHz

13:45:15

TX CH11

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-13.24 dBm

*Att 30 dB 2.463300000 GHz

20 Offpet 3.5 dB

T
frrew

LVL

-30

L L T g

40

Center 2.462 GHz

Date: 25.DEC.2016

2.5 MHz/ Span 25 MHz

13:46:37

Report No.: BTL-FCCP-1-1612C204B

Page 170 of 178
Report Version: RO1



B_L ) ) %M
L = #
Test Mode : TX N-20M Mode_CHO01/06/11_ANT 2
Frequency Power Density Power Density Max. Limit Result
esu

(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)

2412 -10.64 0.0863 8.00 Complies

2437 -10.78 0.0836 8.00 Complies

2462 -11.71 0.0675 8.00 Complies
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Test Mode : TX N-20M Mode_CHO01/06/11_Total

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -8.57 0.1390 8.00 Complies
2437 -8.57 0.1390 8.00 Complies
2462 -9.40 0.1149 8.00 Complies
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Test Mode : TX N-40M Mode_CHO03/06/09_ANT 1

Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -14.77 0.0333 8.00 Complies
2437 -15.01 0.0316 8.00 Complies
2452 -14.74 0.0336 8.00 Complies
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Test Mode : TX N-40M Mode_CHO03/06/09_ANT 2
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -13.42 0.0455 8.00 Complies
2437 -13.14 0.0485 8.00 Complies
2452 -13.35 0.0462 8.00 Complies
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Test Mode : TX N-40M Mode_CHO03/06/09_Total
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -11.03 0.0788 8.00 Complies
2437 -10.96 0.0801 8.00 Complies
2452 -10.98 0.0798 8.00 Complies

End of Test Report
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